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RE4mE Report No.: BCTC2308774918B

Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests
and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1, 38.3)
BAEHE (TR REHmNENT AR EFMY F-LieiT 1, 38.3 FH

Client Information {5 &

Applicant
ZEAL

SHENZHEN SNAPPER TECHNOLOGY CO., LTD
BRI B BB AT IR 24 W]

Applicant Address

F4, BIdgE, Fenghuang third Industrial area, Tengfeng Road, Fuyong, Baoan,
Shenzhen

S I3 3 R ARS8 = TAL X KT — % B AR DS
Tra%egark URBAN VITAMIN
Manufacturer SHENZHEN SNAPPER TECHNOLOGY CO., LTD
il P GRINTIT ok B R A TR A F]
Manufacturer Address gﬁ,elglzdhgei, Fenghuang third Industrial area, Tengfeng Road, Fuyong, Baoan,
1385 - o T P S - - "
BB RAAL PRI 1 5 5 X AR A RS = T X B =il — 5 E P
Factory SHENZHEN SNAPPER TECHNOLOGY CO., LTD
G GRINTIT ok B R TR A F]
Factory Address gﬁ,elglzdhgei, Fenghuang third Industrial area, Tengfeng Road, Fuyong, Baoan,
AP R 5 % AR A R = Tk BB kil 5 E P
Contact Number
B 2 1 E 13632733021
E-mail .
o7 jacksen@snappercn.com
Website /
25 ) Pk

Sample Information FEf{E B

Name of Sample

Universal Power Charger

FE i 44 FR Z DJae s o)) F R 78 FL A
Model
P301.95
i)
Ratings
10000mAh, 37Wh
ki
Appearance Black
S B
Sample Size 86.0*86.0*35.5mm
B Rt KR T
Internal Cell Model
N 955465
P LAY
Internal Cell Ratings
- 3.7V, 5000mAh, 18.5Wh
P S R A A

Test Sample No.
DAl 2

F1ith/Battery:230857382-B01~B16; Hi:t+/Cell:230857381-C01~C30
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RE4mE Report No.: BCTC2308774918B

Test Items WMEXTH H

® 1 cycle 50% charged. 1 XIEH 2 JG 75 H 50%:;

Testing sample condition code AL iR A4CHS «
(D 1 cycle fully charged. 1 XM 2 J& 584 76 Ha.

Clause Name of Test Items Conclusion Remarks
i 4 W51 H 4475 4 it i
38.3.4.1 Altitude simulation Pass .
T B KL it
38.3.4.2 Thermal test Pass .
T2 IR RIS U
38.3.4.3 Vibration Pass B
T3 Yezh bihu
38.3.4.4 Shock Pass B
T4 apili i it
38.3.4.5 External Short- circuit Pass B
5 s i
38.3.4.6 . .
Pass Prismatic cells
4 Zis . A= A= L T —
e [] Impact fiifi  [X] Crush #5/& e i T L
38.3.4.7 Overcharge Pass B
17 LR i ief
38.34.8 Forced discharge Pass _
SRR BV
T.8
Remark £57%:

@ 25 cycle fully charged. 25 RAEF 2 J& 56 4 75 H;
3 1 cycle fully discharged. 1 IX{E¥F 2 5 52 4 @ 25 cycle fully discharged. 25 IR 1E¥F 2 J& 56 4 U ;
® 25cycle 50% charged. 25 X AEH 2 J5 78 H 50%:;

Test Conclusion &#

After testing, the sample meets the standard requirements.
SR, %R RFE AR R

Tested by:
Jack Du
A AR
Title: Test
engineer
Rr: Wt T
i

Reviewed by:
George Hou

H%: pEdldl

Title: Project
handler

T IUH R

sk
Juek DU

Approved
by: Andre Yu

L. &P

Title:
ﬁm& HM SupérSisor
AT E8




R&4mE Report No.: BCTC2308774918B

T.1 Altitude Simulation 7= Bl

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)
o ER S L ZE I E 2065°C . KA 1Rk F-11.6kpalfg #5872 R /b F-6h.

IAcceptance criteriafZ3Z#EN:

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

TR o T TR AL T KR s Rt s it IOt R T B8 Pl s AN T 4K T T %
£ 11190%.

Sample No. Sam_ple Weight «:(9) Weight Yoltage BIL1Y) Z?rr?s?éig? Results
B2 C\Or;d‘ltlgr; Befor‘e‘ Test After Test ELO.:S.S . Befor‘e Test Afte‘r Test Voltage | £:%
FEARES | AT MikJG  FTEBUEY%| AT MRS | 5p om0
BO1 ® 272.925 272.925 0.000 5.116 5.116 100.000 A B
B02 ® 271.785 271.782 0.001 5.104 5.103 99.980 A B
BO3 ® 273.059 273.059 0.000 5.105 5.105 100.000 A, B
B0O4 ® 272.408 272.406 0.001 5.116 5.116 100.000 A, B
BO5 @ 272.692 272.692 0.000 5.112 5.112 100.000 A, B
B06 @ 271.856 271.853 0.001 5.109 5.108 99.980 A, B
BO7 @ 272.662 272.660 0.001 5.106 5.106 100.000 A B
BO8 @ 273.017 273.017 0.000 5.110 5.109 99.980 A B

Results/ 45 3

A - No leakage, No venting, No disassembly, No rupture, No fire. ToiR. T <. L. TEEZ.
T K

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. il iz 5 FEL & AMK T HT LR 190%

C - Others (please explain). L& .

]

=<y
%



R&4mE Report No.: BCTC2308774918B

T.2 Thermal test JBERK

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20£5°C).

BARHIRE RRAET2 427 CHIPFEETE 64N, SRJEILE-40+2° CHRIFREE-hUE % /64T .
i S P e K TR B N [R] 93043 o WILAEIA 100K, 55 H A i ilE20£5° CRFREE i B 24/

For large cells and batteries, The duration of exposure to the test temperature extremes should be at
least 12 hours.
TR RS, A il AT HH s B N R] 52> 12> /N

IAcceptance criteria ZE52HEN):

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each

test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.
TR o o R OB LR T KGR AR B S FR B R S AR T T B

% 1190%

Sample No. Sample Weight 1 %E(g) Weight Voltage SFE(V) l?)irr(;esri]ctiigle Results
B g C‘Orlld‘ltl‘ojg BefO(e‘ lest After Test ELODSS . Befor‘e lest Afte‘r Test Voltage s
FEMCIRAS | Wi MG REH K% R M S5 5 4 H 1R %
BO1 ©) 272.925 272.882 0.016 5.116 5112 99.922 A, B
B02 ©) 271.782 271.742 0.015 5.103 5.098 99.902 A, B
B0O3 ©) 273.059 273.006 0.019 5.105 5.099 99.882 A, B
B0O4 ©) 272.406 272.366 0.015 5.116 5112 99.922 A, B
B05 ® 272.692 272.645 0.017 5112 5.106 99.883 A, B
B06 ® 271.853 271.803 0.018 5.108 5.103 99.902 A B
BO7 ® 272.660 272.613 0.017 5.106 5.101 99.902 A, B
B0O8 ® 273.017 272.972 0.016 5.109 5.104 99.902 A, B

Results/ 25

A - No leakage, No venting, No disassembly, No rupture, No fire. TG~ i< T, TEREZ.
T K

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. it /5 AL AN T I3 1T L% 1190% o

C - Others (please explain). L& .

2/
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R&4mE Report No.: BCTC2308774918B

T.3 Vibration &3}

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration must be perpendicular to the terminal face. /#0447 24 [ b 22 35 76 4R
Sie G L. WRehLLEZB A, WTHZE A 200Hz, SREIA I BI7THZ A —ANMEIR, — MERRFLE15%
Blo SRR A =N AR IR LA T 1) AT 3AN AN 20K IR . BEANIR B ) 0 250 FH L 2 LA AR PR
For cells and small batteries T Ea 5 Fl /s B i

From 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 8 gn
occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is
increased to 200 Hz.

PRI A NTHZIT IR DR FF 1 gn i) R I 2 BB A 9 18Hz, SR 5 KRR CR 15 7E0.8mm (S F41.6
mm) FEHE AT R B B IR A BI8gn (MR 21 A50HzZ), K fe KN FE (R4 7E8gn EL 2S5 14 N #1200 Hz.
For large batteries X}~k Bt

From 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn
occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is
increased to 200 Hz.

XA INTHZIF AR TR FF 1 gn kB KD fE B 214 J918Hz, S8 5K IR ME IR - 7E0.8mm (&l fwF4 1.6
mm) FERG AR B ] K NE Ik B 2gn (L) N25Hz), K d K DR RF 7E2gn B 245 5 in 2
200Hz.

IAcceptance criteriafz sz #EN:

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.
T oM T OB LA TG KR s BB I 5 6 H s AR T i i
J£1190% .

Sample No. Sa”?P'e Weight 1 %E(g) Weight Voltage SIE(V) Z?:%esri]cgig? Results
B g C‘Orlld‘ltlgrl Befor‘e lest After Test ELODSS . Befon:e lest After Test Voltage s
FERCIRZS | AR MWARE R %) AT WAk 5 B4 TE %
BO1 ©) 272.882 272.882 0.000 5.112 5112 100.000 A, B
B02 @ 271.742 271.740 0.001 5.098 5.098 100.000 A, B
B0O3 ©) 273.006 273.006 0.000 5.099 5.099 100.000 A, B
B0O4 ©) 272.366 272.361 0.002 5112 5.110 99.961 A, B
B05 ® 272.645 272.643 0.001 5.106 5.105 99.980 A, B
B06 ® 271.803 271.803 0.000 5.103 5.102 99.980 A B
BO7 ® 272.613 272.611 0.001 5.101 5.101 100.000 A, B
B08 ® 272.972 272.972 0.000 5.104 5.104 100.000 A, B

Results/ 45 &

A - No leakage, No venting, No disassembly, No rupture, No fire. TiRiK. Tl oM. ToHEiZ.
o K

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. it/ AL AMIE T I AT L% 1190% o

C - Others (please explain). 2 .




R&4mE Report No.: BCTC2308774918B

T.4 Shock M7

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a
half-sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. Each battery shall be
subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below are
provided to calculate the appropriate minimum peak accelerations.

ARG ] ) FEZE 1 i A1 R A F i/ FRSRE i, BRI 20 32 (B I3 52 04 150gn A K Jok i R 2 ) 1) Ay
Bms ) IETX T, S3ah, KA P N 1% 28 52 WA N 22 J950gn BL K kR4 I T) D9 1 1ms 2 1E 5% e
7 AN IR 32 B — > IE 52 s AR WA DN P Bk T rE T BT B ) TN R, Bk PRSI E) 6%
Fh, T ORI A, BRI R 112280 . TR AR 2 ORISR I 2 ) d /N s 2

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
FEANDUTRE il AUE = FLAH 2 B F it 22 2 7 A I IE T [ 252 =ik vhile, BB AR OT MV 252 =k

i, EALaZA8I .

IAcceptance criteriafEs2#EN:

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.
TR e e OB LR T KGR AR B S PR i R S AR T T B
J£1190% .

Sample No. Sa”?P'e Weight Fi# (o) Weight Voliage EA(Y) Z?:%esri]cgig? Results
B g C‘Or;d‘ltl‘(;g Befor‘e lest After Test ELOE.SS . Befon:e lest After Test Voltage s
FERCIRES | AR MRE  REMEY% ] WAk 5 5 4 HLTE %
BO1 ©) 272.882 272.880 0.001 5.112 5112 100.000 A, B
B02 ©) 271.740 271.740 0.000 5.098 5.097 99.980 A, B
B0O3 ©) 273.006 273.006 0.000 5.099 5.098 99.980 A B
B04 ©) 272.361 272.361 0.000 5.110 5.110 100.000 A, B
B0O5 ® 272.643 272.643 0.000 5.105 5.104 99.980 A, B
B06 ® 271.803 271.801 0.001 5.102 5.102 100.000 A, B
BO7 ® 272.611 272.611 0.000 5.101 5.101 100.000 A, B
B0O8 ® 272.972 272.970 0.001 5.104 5.104 100.000 A, B

Results/ 4

A - No leakage, No venting, No disassembly, No rupture, No fire. ToiR. TS oM. TEoEE.
ok Ko

B - Voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior
to this procedure. a5 HL AN T I HT HL % 190% o

C - Others (please explain). 3L & .




R&4mE Report No.: BCTC2308774918B

T.5 External short circuit #Mp4E &

The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 £ 4°C, measured on the external case:
A RE IR B S R IVIRAIR S : 57 + 4°C, FEM TR AEBEIREE N B — Bt e .

X] Small cells and small batteries: 6 hours. 7> FE /)N FLH 28 20 52 556 /N

[] Large cells and large batteries: 12 hours. A HLEF1 K HEjt 25 /0 B FR 12/

O hours, assessed depended on the size and design of the sample. NI, AR R R
URARELIED

'The samples were then subjected to a short circuit condition with a total external resistance of less than 0.1
ohm, until:

SR RERE i I O /N T 0. A RR AR 0 A L BEL [P BB AT JEL B, L

For Small cells, small batteries and large cells/]N Hits, /)N Bt AT A HEs:
1 hour after the external case temperature of sample has returned to 57 + 4°C.
FERAPRIRE R E 257 + 4° CZJERFFE MRS 1/ L L,
For Large batteries K Hiith:
After the external case temperature of sample has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

B A R BE T BTl 5 R T — 2, R FFIR T 128U

IAcceptance criteriafz sz #EN:
The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R TR AV IE170C , K ANSE A 6h WL REd e . o, T KR KA.

Sample No. Sample Condition | Voltage Before Test | Maximum Temperature Results
FE g 5 FERIRES AT HL R (V) wEinE (CT) iR
BO1 @ 5.112 58.0 A B
B02 @ 5.097 57.5 A B
B03 @ 5.098 57.8 A B
B0O4 @ 5.110 57.5 A B
BO5 @ 5.104 58.1 A, B
B0O6 @ 5.102 58.2 A, B
BO7 @ 5.101 58.0 A, B
BO8 @ 5.104 58.3 A, B

Results/ 25 .
A - No disassembly, No rupture, No fire during the test and within six hours after the test. i - 144

5 6h WWLEAE G il o, B KIS KA.

B - The external temperature does not exceed 170°C. Fjth 1 iR & A #id 170°C.

C - Others (please explain). % .

\
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R&4mE Report No.: BCTC2308774918B

T.6 Impact #&3 / Crush %

[ ] Impact #; (Applicable to cylindrical cells greater than or equal to 18 mm in diameteri&fF TEAX
T EET 18mm K E 7 i)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg+0.1 kg mass is to be dropped from a height of 61+2.5 cm
at the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall
be oriented 90 degrees from the horizontal supporting surface. ¥+ e — NG B H—EHEN
15.8 mmz0.1mm. KA/ T-6ecmifI 316 AN AR R e il FP RS S, K — BiE 9.1 kg£0.1 kg I
61+2.5 cm ] & B 7 [ 4 i

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact. 3% 52 & 5 FIFE i, PGl SN 50 KR P47 I 5 RE
R i 0 D EAR15.8 mm0. 1mm S 2 B HE B . A — e B — kg
X Crush #E (Applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
18 mm in diameteri& A FHAERE . KR, BH/AHBESRERA T 18mm i B BiE)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the
three options below is reached. K i JBE /NP 2 5, B 1 BEBMOINR, 7R85 — /Nl i A i
KL H1.6cmls. HFrFFeLsiT, BHRHIML T =M —:

(a) The applied force reaches 13kN+0.78kN; /jii il /7% #1]13kN+0.78kN

(b) The voltage of the cell drops by at least 100 mV; /£ i [ & R B& %52 100mV

(c) The cell is deformed by 50% or more of its original thickness. /Hith 45 ik JE 46 5 FE 11150% PA _E .

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis. #A5TE SR HEN LM B e B — THI it o ZH AT/ O 7 W 85 B2 S 3H 2%
[H Tt s o [ T2 I8 M5 0 il 8 L ) 77 I s

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for
a further 6 h. The test shall be conducted using test cells or component cells that have not previously been
subjected to other tests. &M AR 2 A AR, JFH R — W0 . 5 45 005 A i B B B L8267/
Acceptance criteriafZ AN

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

H R T FEANEIE170C |, WA AN UG 6h WALERFE R G il B, BB KRR

Sample No. Sample Condition | Voltage Before Test |Maximum Temperature Results
RS FEfIRES WHT B (VD e E (T) 451
Co1 ® 3.699 22.3 A B
Co02 ® 3.698 21.8 A B
Co03 ® 3.697 22.5 A, B
Co4 ® 3.697 21.8 A, B
C05 ® 3.696 22.6 A, B
Co06 ® 3.698 22.5 A B
Co7 ® 3.699 22.4 A B
Co8 ® 3.695 22.0 A B
C09 ® 3.697 21.9 A B
C10 ® 3.698 22.5 A B

Results/ 4
A - No disassembly, No rupture, No fire during the test and within six hours after the test. il - F145 % J5 6h
WULEERE S E . . LHE KR KA.
B - The external temperature does not exceed 170C . Hiith & 1fi iR & R A#E170C .
C - Others (please explain). 3L & .




R&4mE Report No.: BCTC2308774918B

T.7 Overcharge 33 BEF8 B (Hith AN3E I A UAR)

The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows:

FEZEIR T, LA 2 563 i B AR 0 B R4 78 M B IO R it e L, RIS (] 24 /N o 0 P e /) FL P
Y

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22V. /41 5 i i& i &
PRI 70 L R AN 18V, A ki) /0N 7 H F s 7 A 3 e ‘B PR ) e K 7 P P S ) 8 B 2 22V 2 vh
AN -

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage. /41 i3 i 5 FR 10 78 B R 18V, A ) i/
75 FHL L B 127 A2 i) 36 P B PR PR e K e F LR 11 1.2 £ o

Tests were conducted at ambient temperature 20 £ 5°C. The duration of the test was 24 hours.

MRAEIA GRS E4T, W RREE 24 /i),

Acceptance criteria 1% 32 #E N

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

AP AL ARG 7 RAWERE s E . T KGR .

Sa‘mflej l;llo. C‘or;dit‘ion Voltégfa ci Before Test OV:Jfrgi;ge O\(/%rl?ggége Refults
FEfh 5 FEIRAS W HT L (V) 7 %{/ﬁ,(mA) % EEL‘TS(V) iR
B09 ® 5.113 A
B10 ® 5.105 A
B11 @ 5.105 A
B12 @) 5.116 A
B13 ® 5.112 6000 22 A
B14 ® 5112 A
B15 ® 5.106 A
B16 @ 5.115 A

Results/ %4
A - No disassembly and no fire during the test and within seven days after the test. M3t F145 % 5 7 K< AWM
SRR TR AR EAE.

B - Others (please explain). & .

]

=<y
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R&4mE Report No.: BCTC2308774918B

T.8 Forced Discharge & H

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

FEZIR TS, A ISEREAE1 2V B R R _ BT ol EOE, R R IR 45 B RS 46 R iR 9 G 7
B R i KT FELA -

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

Fi 7€ BTRC AR FL AT A e BB D LS B 5@ R NI D R B SR IRAT B FEES R S 1 TR TR (VN ) Ay
WUE 25 BB DARIAE FIR (22 55)

Acceptance criteriaiZ 52 #EN:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

TP AN G AR 7R A R E A . ol KGR

Sample No. Condition Initial Discharge Current Voltage Before Test Results
FE i 5 FEaRA WIUETBCEER (mA) WAHT FL (V) 451
C11 ® 3.454 A
C12 ® 3.457 A
C13 ® 3.460 A
C14 ® 3.455 A
C15 ® 3.456 A
C16 ® 3.458 A
Cc17 ® 3.456 A
C18 ® 3.459 A
C19 ® 3.454 A
C20 ® 3.450 A
C21 ) 2500 3.452 A
C22 ) 3.457 A
C23 ) 3.456 A
C24 ) 3.452 A
C25 @ 3.457 A
C26 @ 3.455 A
c27 @ 3.451 A
C28 @ 3.459 A
C29 o) 3.456 A
C30 ) 3.454 A

Results/ 4
A - No disassembly and no fire during the test and within seven days after the test. Jlis H A1 45 3 57 K% A W
SRR oK IR KA .

B - Others (please explain).F &,

2/
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R&4mE Report No.: BCTC2308774918B

Test Sample
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Test Sample
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Test Sample
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Test Sample

TR 8




R&4mE Report No.: BCTC2308774918B

Label #32&

]

=<y
%



R&4mE Report No.: BCTC2308774918B
Equipment List #&EH#

No FF & Name % #& Model # & Series No. &4 5
RV = S A AL L
L Altitude Simulation Tester GX-3020-2 BCTC-BAT-006
= P VE N VEL Y Vaozas
2 PR A BTKS5-150C BCTC-BAT-009
Temp & Humi. Chamber
W% T B AR I A
3 Thermal Control Short GX-6055-B5 BCTC-BAT-015
Tester
AT A BELI A
4 Ac internal resistance AT526 BCTC-BAT-024
tester
5 Eﬁ%i U JJ1523BC BCTC-BAT-034
Electric Scale
2 0 B A
6 Multichannel temperature AT4516 BCTC-BAT-036
tester
2 0 B A
7 Multichannel temperature AT4516 BCTC-BAT-038
tester
oS
8 . T IT8512A+ BCTA-BAT-039
direct-current load
oS
9 . T IT8512A+ BCTC-BAT-040
direct-current load
N7y N
10 DC H i L3 IT6502D BCTC-BAT-042
DC direct-current
N7y N
11 DC Hi L3 IT6502D BCTC-BAT-043
DC direct-current
12 e iR UT139C BCTC-BAT-044
Digital Multimeter
13 e iR UT139C BCTC-BAT-045
Digital Multimeter
FL G IR B B L
14 Electromagnetic Vibration EV2010H0606 BCTC-BAT-065
Tester
15 Wi SKT100 BCTC-BAT-066
Shock Tester
N ~ A L
16 itk L BE-6045-2T BCTC-BAT-067
Battery Crush Tester
P GiRE S
17 Charging and Discharge CE-6008n-100V60A-H BCTC-BAT-072
Tester

e LSRR T E A N .

Remark: The above equipment are within the calibration cycle.
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7. 75 CMA TRSRIEINIR S | (RARIR, #%, - mif R R RERREEH BaIA.

8. AL ERNEEARREFS ISO/IEC17025 HREREK,

9. I AR EE RN , AIENENENIRESE 15 RREARUEF , B TFZE,

i ik RERIMERREEHERHKEE—IX 158 SN TWEB S B 1222

EEJE/TEL : 400-788-9558
HRERAL/P.C.: 518103

fEEL/FAX : 0755-33229357

M3t/ Website : http://www.chnbctc.com
BB FSFE/E-Mail : betc@bctc-lab.com.cn
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